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210-5 SRA EQMT
( BACKHOE DRILL )
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5X  19255 HOS CONNECTS 
          TO MFA069913

5X  19255 HOS CONNECTS 
          TO MFA069992Q
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Item No. Part No. Quantity Description

1 MFA069995Q 1 HOSE CLAMP TUBE ASSEMBLY

2 MFA069994Q 2 FRONT HOSE CLAMP

3 2568 BLT 4 1/2" NC X 3.50" HX HD BOLT

4 2734NUT 4 1/2" NC NYLON INSERT LOCKNUT

5 MFA069993Q 4 BACKHOE HOSE HOLDER

6 MFA0699930Q 1 LONG BACKHOE HOSE HOLDER

7 2732 NUT 5 1/2" NC STANDARD NUT

8 2560BLT 5 1/2" NC X 1.25" HX HD BOLT

9 MFA069913 5 DUST COLLECTOR HEAD

10 190406 HOS 5 3" COLLECTOR HOSE ( 2" LONG PIECE )

11 19503 CLP 5 WORM GEAR HOSE CLAMP ( 3 - 4" )

12 19045 HOS 10 2" 90 DEG. SILICONE HOSE COUPLER

13 MFA069914 10 90 DEG. ELBOW CLAMP

14 195025 CLP 40 WORM GEAR HOSE CLAMP ( 1-1/2" - 2-1/2" )

15 MFA069910_12 10 DUST HEAD ROUND TUBE

16 2521 BLT 10 5/16-18 X 1" SET SCREW

17 2717 NUT 10 5/16 UNC HEX NUT ( ZP, GR. 5 )

18* 19255 HOS 10 2" VACUUM HOSE

19 MFA069992Q 1 BACKHOE VACUUM MANIFOLD

20 195055 CLP 1 5" OD X 3/4" T BOLT HOSE CLAMP

21* 19258 HOS 1 5"  VACUUM HOSE

22 2800 WAS 4 5/16" FLAT WASHER

23 2810 WAS 4 5/16" LOCK WASHER

24 2520 BLT 4 5/16" NC X 1.00" HX HD BOLT

25 MFA069996Q 1 3 BUCKET PANEL ( RIGHT )

26 MFA0699960Q 1 2 BUCKET PANEL ( LEFT )

27 2541 BLT 7 3/8" NC X 1.50" HX HD BOLT

28 MFA0699963Q 7 SQUARE BOLT SPACER

29 2727NUT 7 3/8" NC NYLON INSERT LOCKNUT

30 43058 MIS 5 5 GAL. PLASTIC PALE, BLACK

31 MFA0699961Q 5 BACKHOE VACUUM BUCKET LID

32 99514 MIS 10 9" TARP STRAP

33 2505 BLT 10 1/4" NC X 1.25" HX HD BOLT

34 2801 WAS 40 1/4" FLAT WASHER

35 2716NUT 40 1/4" NC NYLON LOCK NUT

36 2503BLT 30 1/4" NC X 1.00" BOLT, GR. 5

37 96805 MIS 5 DUST DEPUTY, STEEL 2" CYCLONE SEPERATOR

38 MFA0699962 5 BUCKET HOLDER BRACKET
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Item No. Part No. Quantity Description

1 MFA0699968Q 1 6" HOSE SLIDE

2 MFA0699964Q 1 BACKHOE VACUUM SWIVEL

3 195056 CLP 1 6" OD X 3/4" T BOLT HOSE CLAMP

4* 19259 HOS 1 6"  VACUUM HOSE

5 195055 CLP 1 5" OD X 3/4" T BOLT HOSE CLAMP

6* 19258 HOS 1 5"  VACUUM HOSE
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19258 HOS CONNECTS 
TO MFA069992Q

19259 HOS CONNECTS 
TO MFA0699965Q 1

1

1 MFA0699968Q & MFA0699964Q SHOULD BE WELDED AS SHOWN IN THE ABOVE PICTURE ON THE
BOOM OF THE BACKHOE. TACK WELD SETUP AND CONFIRM IT FUNCTIONS WELL BEFORE FINAL WELDS.

2

2 MFA0699968Q SHOULD BE WELDED HIGHER ON THE BOOM OF THE BACKHOE THAN MFA0699964Q
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2.00

1

1 BACKHOE BUCKET SHOULD BE
FLAT ON THE GROUND

2

2

MFA069990Q SHOULD BE A
MINIMUM OF 2.00" OFF THE GROUND

3

3 DRILL 5/8" HOLES AT THESE LOCATIONS
TO MOUNT MFA069990Q ASSEMBLY

4

4 MFA069991Q PLATES WILL NEED
TO BE CUT AND WELDED IN PLACE

5

5 PLATES SHOULD LOCATED ON THE
OUTER SIDE TO ALLOW EASY REMOVAL
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Item No. Part No. Quantity Description

1 MFA069990Q 1 BACKHOE VACUUM FRAME

2 96955 MIS 1 BACKHOE QMP VACUUM

3 MFA069991Q 2 MOUNTING PLATE

4 2582 BLT 5 5/8" NC X 2.00" HX HD BOLT

5 2743NUT 5 5/8" NC NYLON LOCK NUT

6 2560BLT 8 1/2" NC X 1.25" HX HD BOLT

7 2830 WAS 8 1/2" STD. FLAT WASHER

8 2732 NUT 8 1/2" NC STANDARD NUT

9 MFA0699967Q 2 LIFTING BALE - BACKHOE VAC SYSTEM

10 2538 BLT 8 3/8" NC X 1.00" HX HD BOLT

11 2820 WAS 8 3/8" FLAT WASHER

12 2727NUT 2 3/8" NC NYLON INSERT LOCKNUT

13 MFA0699965Q 1 QMP VACUUM SYSTEM DUST INLET MOUNT

14 2821 WAS 6 3/8" LOCK WASHER

15 2154 PFT 1 STREET ELL, 1/2" NPT

16 21116PFT 1 1/2" X 4" NPT NIPPLE

17 08083 REG 1 1/2" REGULATOR W/ AUTO DRAIN

18 09023 GAU 1 0-160 PSI FILLED GAUGE ( 1/8 NPT M )

19 2001FIT 1 1/2" SWIVEL CONNECTOR

20 MFA0699966Q 1 QMP VACUUM SYSTEM DUST DISCHARGE MOUNT

21 2801 WAS 8 1/4" FLAT WASHER

22 2715 NUT 6 1/4-20 STANDARD NUT

23 2716NUT 2 1/4" NC NYLON LOCK NUT

24 2503BLT 6 1/4" NC X 1.00" BOLT, GR. 5

25 MFA06999612Q 1 FRONT BUCKET LID

26 19258 HOS 1 5"  VACUUM HOSE

27 195055 CLP 2 5" OD X 3/4" T BOLT HOSE CLAMP

28 99514 MIS 2 9" TARP STRAP

29 43058 MIS 1 5 GAL. PLASTIC PALE, BLACK

30 2505 BLT 2 1/4" NC X 1.25" HX HD BOLT

31 195056 CLP 1 6" OD X 3/4" T BOLT HOSE CLAMP

32* 19259 HOS 1 6"  VACUUM HOSE

96965000Q MIS ASSEMBLY
5-09-2018

210-5 EQMT QMP VACUUM SYSTEM ASSEMBLY - PAGE 07


